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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

1. Effective (Isotropic) Radiated Power Output Data

1.1 Test Result

1.1.1 B26b_1.4MHz_ERP

Test Report No.: CTL2405163031-WF

Band: 26b / Bandwidth: 1.4MHz / NTNV
. Frequenc RB Allocation Conducted Power Gain ERP (dBm) .
Modulation (l\(}IHz) / Size Offset (dBm) (dBi) Result Limit Verdict
0 22.75 0.94 21.54 <=38.45 Pass
1 2 23.08 0.94 21.87 <=38.45 Pass
5 22.88 0.94 21.67 <=38.45 Pass
824.7 0 22.87 0.94 21.66 <=38.45 Pass
3 2 22.79 0.94 21.58 <=38.45 Pass
3 22.85 0.94 21.64 <=38.45 Pass
6 0 21.87 0.94 20.66 <=38.45 Pass
0 22.72 0.94 21.51 <=38.45 Pass
1 2 22.86 0.94 21.65 <=38.45 Pass
5 23.04 0.94 21.83 <=38.45 Pass
QPSK 836.5 0 22.90 0.94 21.69 <=38.45 Pass
3 2 22.71 0.94 21.50 <=38.45 Pass
3 22.75 0.94 21.54 <=38.45 Pass
6 0 21.76 0.94 20.55 <=38.45 Pass
0 22.65 0.94 21.44 <=38.45 Pass
1 2 22.85 0.94 21.64 <=38.45 Pass
5 22.53 0.94 21.32 <=38.45 Pass
848.3 0 22.70 0.94 21.49 <=38.45 Pass
3 2 22.64 0.94 21.43 <=38.45 Pass
3 22.67 0.94 21.46 <=38.45 Pass
6 0 21.85 0.94 20.64 <=38.45 Pass
0 22.10 0.94 20.89 <=38.45 Pass
1 2 22.04 0.94 20.83 <=38.45 Pass
5 22.03 0.94 20.82 <=38.45 Pass
824.7 0 22.40 0.94 21.19 <=38.45 Pass
3 2 22.01 0.94 20.80 <=38.45 Pass
3 22.08 0.94 20.87 <=38.45 Pass
6 0 20.90 0.94 19.69 <=38.45 Pass
0 22.23 0.94 21.02 <=38.45 Pass
1 2 22.16 0.94 20.95 <=38.45 Pass
5 22.40 0.94 21.19 <=38.45 Pass
16QAM 836.5 0 21.85 0.94 20.64 <=38.45 Pass
3 2 21.56 0.94 20.35 <=38.45 Pass
3 21.63 0.94 20.42 <=38.45 Pass
6 0 20.77 0.94 19.56 <=38.45 Pass
0 21.84 0.94 20.63 <=38.45 Pass
1 2 22.53 0.94 21.32 <=38.45 Pass
5 22.13 0.94 20.92 <=38.45 Pass
848.3 0 21.80 0.94 20.59 <=38.45 Pass
3 2 21.94 0.94 20.73 <=38.45 Pass
3 21.93 0.94 20.72 <=38.45 Pass
6 0 20.73 0.94 19.52 <=38.45 Pass
Notel: ERP=Conducted Power+Antenna Gain-2.15
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

1.1.2 B26b_3MHz_ERP

Test Report No.: CTL2405163031-WF

Band: 26b / Bandwidth: SMHz / NTNV

. Frequenc RB Allocation Conducted Power Gain ERP (dBm) .
Modulation (l\(}IHz) y Size Offset (dBm) (dBi) Result Limit Verdict

0 22.97 0.94 21.76 <=38.45 Pass

1 7 22.88 0.94 21.67 <=38.45 Pass

14 22.87 0.94 21.66 <=38.45 Pass

825.5 0 21.98 0.94 20.77 <=38.45 Pass

8 4 21.93 0.94 20.72 <=38.45 Pass

7 21.89 0.94 20.68 <=38.45 Pass

15 0 21.99 0.94 20.78 <=38.45 Pass

0 22.95 0.94 21.74 <=38.45 Pass

1 7 22.99 0.94 21.78 <=38.45 Pass

14 22.65 0.94 21.44 <=38.45 Pass

QPSK 836.5 0 21.78 0.94 20.57 <=38.45 Pass

8 4 21.87 0.94 20.66 <=38.45 Pass

7 21.87 0.94 20.66 <=38.45 Pass

15 0 21.82 0.94 20.61 <=38.45 Pass

0 22.85 0.94 21.64 <=38.45 Pass

1 7 22.77 0.94 21.56 <=38.45 Pass

14 22.66 0.94 21.45 <=38.45 Pass

847.5 0 21.81 0.94 20.60 <=38.45 Pass

8 4 21.76 0.94 20.55 <=38.45 Pass

7 21.71 0.94 20.50 <=38.45 Pass

15 0 21.82 0.94 20.61 <=38.45 Pass

0 22.35 0.94 21.14 <=38.45 Pass

1 7 21.87 0.94 20.66 <=38.45 Pass

14 22.76 0.94 21.55 <=38.45 Pass

825.5 0 21.13 0.94 19.92 <=38.45 Pass

8 4 21.05 0.94 19.84 <=38.45 Pass

7 21.22 0.94 20.01 <=38.45 Pass

15 0 20.98 0.94 19.77 <=38.45 Pass

0 22.18 0.94 20.97 <=38.45 Pass

1 7 22.10 0.94 20.89 <=38.45 Pass

14 21.91 0.94 20.70 <=38.45 Pass

16QAM 836.5 0 21.16 0.94 19.95 <=38.45 Pass

8 4 20.80 0.94 19.59 <=38.45 Pass

7 20.77 0.94 19.56 <=38.45 Pass

15 0 20.91 0.94 19.70 <=38.45 Pass

0 22.03 0.94 20.82 <=38.45 Pass

1 7 22.05 0.94 20.84 <=38.45 Pass

14 22.13 0.94 20.92 <=38.45 Pass

847.5 0 20.70 0.94 19.49 <=38.45 Pass

8 4 21.04 0.94 19.83 <=38.45 Pass

7 20.54 0.94 19.33 <=38.45 Pass

15 0 20.71 0.94 19.50 <=38.45 Pass

Notel: ERP=Conducted Power+Antenna Gain-2.15
1.1.3 B26b_5MHz_ERP
Band: 26b / Bandwidth: 5SMHz / NTNV

. Frequenc RB Allocation Conducted Power Gain ERP (dBm) .
Modulation (I\q/IHz) / Size Offset (dBm) (dBi) Result Limit Verdict

0 22.76 0.94 21.55 <=38.45 Pass

QPSK 826.5 1 13 22.93 0.94 21.72 <=38.45 Pass

24 22.97 0.94 21.76 <=38.45 Pass
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

0 21.97 0.94 20.76 <=38.45 Pass
12 6 21.90 0.94 20.69 <=38.45 Pass
13 21.95 0.94 20.74 <=38.45 Pass
25 0 21.95 0.94 20.74 <=38.45 Pass
0 22.69 0.94 21.48 <=38.45 Pass
1 13 22.79 0.94 21.58 <=38.45 Pass
24 22.62 0.94 21.41 <=38.45 Pass
836.5 0 21.88 0.94 20.67 <=38.45 Pass
12 6 21.87 0.94 20.66 <=38.45 Pass
13 21.81 0.94 20.60 <=38.45 Pass
25 0 21.79 0.94 20.58 <=38.45 Pass
0 22.87 0.94 21.66 <=38.45 Pass
1 13 22.61 0.94 21.40 <=38.45 Pass
24 22.71 0.94 21.50 <=38.45 Pass
846.5 0 21.89 0.94 20.68 <=38.45 Pass
12 6 21.87 0.94 20.66 <=38.45 Pass
13 21.75 0.94 20.54 <=38.45 Pass
25 0 21.78 0.94 20.57 <=38.45 Pass
0 21.28 0.94 20.07 <=38.45 Pass
1 13 22.46 0.94 21.25 <=38.45 Pass
24 21.97 0.94 20.76 <=38.45 Pass
826.5 0 20.83 0.94 19.62 <=38.45 Pass
12 6 20.88 0.94 19.67 <=38.45 Pass
13 20.94 0.94 19.73 <=38.45 Pass
25 0 20.79 0.94 19.58 <=38.45 Pass
0 21.88 0.94 20.67 <=38.45 Pass
1 13 21.76 0.94 20.55 <=38.45 Pass
24 22.09 0.94 20.88 <=38.45 Pass
16QAM 836.5 0 20.77 0.94 19.56 <=38.45 Pass
12 6 20.89 0.94 19.68 <=38.45 Pass
13 20.69 0.94 19.48 <=38.45 Pass
25 0 20.74 0.94 19.53 <=38.45 Pass
0 22.06 0.94 20.85 <=38.45 Pass
1 13 21.75 0.94 20.54 <=38.45 Pass
24 20.92 0.94 19.71 <=38.45 Pass
846.5 0 20.67 0.94 19.46 <=38.45 Pass
12 6 20.82 0.94 19.61 <=38.45 Pass
13 20.60 0.94 19.39 <=38.45 Pass
25 0 20.73 0.94 19.52 <=38.45 Pass
Notel: ERP=Conducted Power+Antenna Gain-2.15
1.1.4 B26b_10MHz_ERP
Band: 26b / Bandwidth: 10MHz / NTNV
. Frequenc RB Allocation Conducted Power Gain ERP (dBm) .
Modulaiog (l\C/]IHz) / Size Offset (dBm) (dBi) Result Limit Verdict
0 23.02 0.94 21.81 <=38.45 Pass
1 25 23.14 0.94 21.93 <=38.45 Pass
49 22.80 0.94 21.59 <=38.45 Pass
829 0 22.11 0.94 20.90 <=38.45 Pass
QPSK 25 13 22.11 0.94 20.90 <=38.45 Pass
25 21.91 0.94 20.70 <=38.45 Pass
50 0 21.95 0.94 20.74 <=38.45 Pass
0 22.85 0.94 21.64 <=38.45 Pass
836.5 1 25 22.86 0.94 21.65 <=38.45 Pass
49 22.83 0.94 21.62 <=38.45 Pass
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

0 21.86 0.94 20.65 <=38.45 Pass
25 13 21.86 0.94 20.65 <=38.45 Pass
25 21.85 0.94 20.64 <=38.45 Pass
50 0 21.81 0.94 20.60 <=38.45 Pass
0 22.61 0.94 21.40 <=38.45 Pass
1 25 23.07 0.94 21.86 <=38.45 Pass
49 22.70 0.94 21.49 <=38.45 Pass
844 0 21.98 0.94 20.77 <=38.45 Pass
25 13 21.89 0.94 20.68 <=38.45 Pass
25 21.87 0.94 20.66 <=38.45 Pass
50 0 21.84 0.94 20.63 <=38.45 Pass
0 22.26 0.94 21.05 <=38.45 Pass
1 25 22.82 0.94 21.61 <=38.45 Pass
49 21.72 0.94 20.51 <=38.45 Pass
829 0 21.05 0.94 19.84 <=38.45 Pass
25 13 21.04 0.94 19.83 <=38.45 Pass
25 20.98 0.94 19.77 <=38.45 Pass
50 0 20.87 0.94 19.66 <=38.45 Pass
0 21.50 0.94 20.29 <=38.45 Pass
1 25 22.45 0.94 21.24 <=38.45 Pass
49 22.34 0.94 21.13 <=38.45 Pass
16QAM 836.5 0 20.87 0.94 19.66 <=38.45 Pass
25 13 20.95 0.94 19.74 <=38.45 Pass
25 20.68 0.94 19.47 <=38.45 Pass
50 0 20.74 0.94 19.53 <=38.45 Pass
0 22.52 0.94 21.31 <=38.45 Pass
1 25 23.06 0.94 21.85 <=38.45 Pass
49 22.47 0.94 21.26 <=38.45 Pass
844 0 21.02 0.94 19.81 <=38.45 Pass
25 13 20.91 0.94 19.70 <=38.45 Pass
25 20.79 0.94 19.58 <=38.45 Pass
50 0 20.66 0.94 19.45 <=38.45 Pass
Notel: ERP=Conducted Power+Antenna Gain-2.15
1.1.5 B26b_15MHz_ERP
Band: 26b / Bandwidth: 15MHz / NTNV
. Frequenc RB Allocation Conducted Power Gain ERP (dBm) .
Modulation (l\chHz) Y Size Offset (dBm) (dBi) Result Limit Verdict
0 22.77 0.94 21.56 <=38.45 Pass
1 38 22.92 0.94 21.71 <=38.45 Pass
74 22.67 0.94 21.46 <=38.45 Pass
831.5 0 22.01 0.94 20.80 <=38.45 Pass
36 18 22.01 0.94 20.80 <=38.45 Pass
39 21.82 0.94 20.61 <=38.45 Pass
75 0 21.92 0.94 20.71 <=38.45 Pass
0 22.79 0.94 21.58 <=38.45 Pass
QPSK 1 38 22.71 0.94 21.50 <=38.45 Pass
74 22.59 0.94 21.38 <=38.45 Pass
836.5 0 22.01 0.94 20.80 <=38.45 Pass
36 18 21.97 0.94 20.76 <=38.45 Pass
39 21.79 0.94 20.58 <=38.45 Pass
75 0 21.83 0.94 20.62 <=38.45 Pass
0 22.88 0.94 21.67 <=38.45 Pass
841.5 1 38 22.97 0.94 21.76 <=38.45 Pass
74 22.56 0.94 21.35 <=38.45 Pass
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

0 21.85 0.94 20.64 <=38.45 Pass
36 18 21.81 0.94 20.60 <=38.45 Pass
39 21.87 0.94 20.66 <=38.45 Pass
75 0 21.83 0.94 20.62 <=38.45 Pass
0 22.27 0.94 21.06 <=38.45 Pass
1 38 22.37 0.94 21.16 <=38.45 Pass
74 21.39 0.94 20.18 <=38.45 Pass
831.5 0 20.95 0.94 19.74 <=38.45 Pass
36 18 20.95 0.94 19.74 <=38.45 Pass
39 20.76 0.94 19.55 <=38.45 Pass
75 0 20.95 0.94 19.74 <=38.45 Pass
0 21.85 0.94 20.64 <=38.45 Pass
1 38 22.06 0.94 20.85 <=38.45 Pass
74 21.67 0.94 20.46 <=38.45 Pass
16QAM 836.5 0 20.88 0.94 19.67 <=38.45 Pass
36 18 20.75 0.94 19.54 <=38.45 Pass
39 20.60 0.94 19.39 <=38.45 Pass
75 0 20.73 0.94 19.52 <=38.45 Pass
0 22.33 0.94 21.12 <=38.45 Pass
1 38 22.36 0.94 21.15 <=38.45 Pass
74 22.32 0.94 21.11 <=38.45 Pass
841.5 0 20.77 0.94 19.56 <=38.45 Pass
36 18 20.83 0.94 19.62 <=38.45 Pass
39 20.90 0.94 19.69 <=38.45 Pass
75 0 20.79 0.94 19.58 <=38.45 Pass
Notel: ERP=Conducted Power+Antenna Gain-2.15
2. Frequency Stability
2.1 Test Result
2.1.1 B26b_1.4MHz
Band: 26b / Bandwidth: 1.4MHz
. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulation (MHz) Size Offset (°C) (VDC) (Hz) Result Limit Verdict
3.27 -1.388 -0.0017 -2.51t0 2.5 Pass
20 3.85 -2.389 -0.0029 -2.51t0 2.5 Pass
4.43 -1.802 -0.0022 -2.51t02.5 Pass
-30 3.85 -2.217 -0.0027 -2.51t02.5 Pass
-20 3.85 -2.418 -0.0029 -2.51t02.5 Pass
824.7 6 0 -10 3.85 -1.674 -0.0020 -2.51t0 2.5 Pass
0 3.85 -1.917 -0.0023 -2.51t0 2.5 Pass
10 3.85 -2.146 -0.0026 -2.5t02.5 Pass
QPSK 30 3.85 -2.675 -0.0032 -2.51t02.5 Pass
40 3.85 -2.518 -0.0031 -2.51t0 2.5 Pass
50 3.85 -2.503 -0.0030 -2.51t0 2.5 Pass
3.27 -0.486 -0.0006 -2.51t0 2.5 Pass
20 3.85 -0.644 -0.0008 -2.51t02.5 Pass
4.43 -0.844 -0.0010 -2.5t02.5 Pass
836.5 6 0 -30 3.85 -0.930 -0.0011 -2.51t0 2.5 Pass
-20 3.85 -1.373 -0.0016 -2.51t0 2.5 Pass
-10 3.85 -0.916 -0.0011 -2.51t0 2.5 Pass
0 3.85 -1.273 -0.0015 -2.5t02.5 Pass
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Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.:

CTL2405163031-WF

10 3.85 -0.544 -0.0007 -2.5t02.5 Pass
30 3.85 -0.300 -0.0004 -2.51t0 2.5 Pass
40 3.85 -1.087 -0.0013 -2.51t0 2.5 Pass
50 3.85 -2.089 -0.0025 -2.51t0 2.5 Pass
3.27 -0.744 -0.0009 -2.5t02.5 Pass
20 3.85 -0.587 -0.0007 -2.51t0 2.5 Pass
4.43 -0.486 -0.0006 -2.5102.5 Pass
-30 3.85 -1.316 -0.0016 -2.51t0 2.5 Pass
-20 3.85 0.973 0.0011 -2.510 2.5 Pass
848.3 6 0 -10 3.85 -1.273 -0.0015 -2.51t0 2.5 Pass
0 3.85 -0.544 -0.0006 -2.51t0 2.5 Pass
10 3.85 -0.801 -0.0009 -2.51t0 2.5 Pass
30 3.85 -0.644 -0.0008 -2.51t0 2.5 Pass
40 3.85 0.129 0.0002 -2.51t0 2.5 Pass
50 3.85 -1.645 -0.0019 -2.51t0 2.5 Pass
3.27 -1.416 -0.0017 -2.51t0 2.5 Pass
20 3.85 -1.788 -0.0022 -2.51t02.5 Pass
4.43 -1.016 -0.0012 -2.51t02.5 Pass
-30 3.85 -1.845 -0.0022 -2.51t02.5 Pass
-20 3.85 -1.416 -0.0017 -2.51t0 2.5 Pass
824.7 6 0 -10 3.85 -0.958 -0.0012 -2.51t0 2.5 Pass
0 3.85 -2.546 -0.0031 -2.51t02.5 Pass
10 3.85 -2.060 -0.0025 -2.51t02.5 Pass
30 3.85 -0.916 -0.0011 -2.51t0 2.5 Pass
40 3.85 -2.103 -0.0026 -2.51t0 2.5 Pass
50 3.85 -0.930 -0.0011 -2.51t0 2.5 Pass
3.27 -0.401 -0.0005 -2.5t02.5 Pass
20 3.85 0.186 0.0002 -2.51t02.5 Pass
4.43 1.159 0.0014 -2.51t0 2.5 Pass
-30 3.85 -0.901 -0.0011 -2.51t0 2.5 Pass
-20 3.85 0.443 0.0005 -2.51t0 2.5 Pass
16QAM 836.5 6 0 -10 3.85 0.157 0.0002 -2.51t02.5 Pass
0 3.85 0.315 0.0004 -2.51t02.5 Pass
10 3.85 0.257 0.0003 -2.51t0 2.5 Pass
30 3.85 -0.529 -0.0006 -2.51t0 2.5 Pass
40 3.85 0.615 0.0007 -2.51t0 2.5 Pass
50 3.85 0.200 0.0002 -2.51t0 2.5 Pass
3.27 0.143 0.0002 -2.51t02.5 Pass
20 3.85 0.343 0.0004 -2.51t0 2.5 Pass
4.43 0.472 0.0006 -2.51t0 2.5 Pass
-30 3.85 0.315 0.0004 -2.51t0 2.5 Pass
-20 3.85 -0.114 -0.0001 -2.51t02.5 Pass
848.3 6 0 -10 3.85 0.014 0.0000 -2.51t02.5 Pass
0 3.85 0.458 0.0005 -2.51t0 2.5 Pass
10 3.85 0.572 0.0007 -2.51t0 2.5 Pass
30 3.85 0.100 0.0001 -2.51t02.5 Pass
40 3.85 -0.029 0.0000 -2.51t02.5 Pass
50 3.85 -0.186 -0.0002 -2.51t02.5 Pass
2.1.2 B26b_3MHz
Band: 26b / Bandwidth: 3MHz
. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulation| ~~ ;s Size | Offset | (°C) | (VDC) (H2) Result Limit Verdict
3.27 -0.544 -0.0007 -2.51t0 2.5 Pass
QPSK 8255 15 0 20 3.85 -1.588 -0.0019 -2.51t0 2.5 Pass
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

4.43 -1.559 -0.0019 -2.5t02.5 Pass

-30 3.85 -0.973 -0.0012 -25t02.5 Pass

-20 3.85 -0.858 -0.0010 -25t02.5 Pass

-10 3.85 -1.173 -0.0014 -25t02.5 Pass

0 3.85 -0.472 -0.0006 -2.51t0 2.5 Pass

10 3.85 -1.087 -0.0013 -2.51t0 2.5 Pass

30 3.85 -0.873 -0.0011 -25t02.5 Pass

40 3.85 -1.416 -0.0017 -25t02.5 Pass

50 3.85 -1.302 -0.0016 -25t02.5 Pass

3.27 -0.644 -0.0008 -2.51t0 2.5 Pass

20 3.85 -1.330 -0.0016 -2.51t0 2.5 Pass

4.43 -1.016 -0.0012 -25t02.5 Pass

-30 3.85 -0.315 -0.0004 -25t02.5 Pass

-20 3.85 -0.315 -0.0004 -25t02.5 Pass

836.5 15 0 -10 3.85 -0.086 -0.0001 -2.51t0 2.5 Pass
0 3.85 -0.014 0.0000 -2.51t0 2.5 Pass

10 3.85 -0.458 -0.0005 -2.51t02.5 Pass

30 3.85 -1.130 -0.0014 -2.51t02.5 Pass

40 3.85 -0.944 -0.0011 -2.51t02.5 Pass

50 3.85 -0.587 -0.0007 -2.51t0 2.5 Pass

3.27 -0.901 -0.0011 -2.51t0 2.5 Pass

20 3.85 -0.944 -0.0011 -2.51t02.5 Pass

4.43 -1.516 -0.0018 -2.5t02.5 Pass

-30 3.85 -0.029 0.0000 -2.51t0 2.5 Pass

-20 3.85 -0.758 -0.0009 -2.51t0 2.5 Pass

847.5 15 0 -10 3.85 -1.688 -0.0020 -2.51t0 2.5 Pass
0 3.85 -0.572 -0.0007 -2.51t02.5 Pass

10 3.85 -1.259 -0.0015 -2.51t02.5 Pass

30 3.85 -0.715 -0.0008 -2.51t0 2.5 Pass

40 3.85 -0.086 -0.0001 -2.51t0 2.5 Pass

50 3.85 -1.230 -0.0015 -2.51t0 2.5 Pass

3.27 0.343 0.0004 -2.51t02.5 Pass

20 3.85 -1.059 -0.0013 -2.51t02.5 Pass

4.43 -0.601 -0.0007 -2.51t0 2.5 Pass

-30 3.85 -1.173 -0.0014 -2.51t0 2.5 Pass

-20 3.85 -0.515 -0.0006 -2.51t0 2.5 Pass

825.5 15 0 -10 3.85 -1.144 -0.0014 -2.51t0 2.5 Pass
0 3.85 -1.245 -0.0015 -2.51t0 2.5 Pass

10 3.85 -0.801 -0.0010 -2.51t0 2.5 Pass

30 3.85 -0.558 -0.0007 -2.51t0 2.5 Pass

40 3.85 0.272 0.0003 -2.51t0 2.5 Pass

50 3.85 -1.230 -0.0015 -2.51t02.5 Pass

3.27 0.014 0.0000 -2.51t02.5 Pass

20 3.85 -0.730 -0.0009 -2.51t0 2.5 Pass

16QAM 4.43 -0.300 -0.0004 -2.51t0 2.5 Pass
-30 3.85 -0.458 -0.0005 -2.51t02.5 Pass

-20 3.85 -0.129 -0.0002 -2.51t02.5 Pass

836.5 15 0 -10 3.85 -0.129 -0.0002 -2.51t02.5 Pass
0 3.85 -0.672 -0.0008 -2.51t0 2.5 Pass

10 3.85 0.443 0.0005 -2.51t0 2.5 Pass

30 3.85 -0.057 -0.0001 -2.51t02.5 Pass

40 3.85 -1.230 -0.0015 -2.51t02.5 Pass

50 3.85 -1.159 -0.0014 -25t02.5 Pass

3.27 -0.687 -0.0008 -2.51t0 2.5 Pass

20 3.85 -0.916 -0.0011 -2.51t0 2.5 Pass

847.5 15 0 4.43 -1.116 -0.0013 -2.5t02.5 Pass
-30 3.85 -1.087 -0.0013 -2.51t02.5 Pass
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

-20 3.85 -0.844 -0.0010 -251t02.5 Pass
-10 3.85 -1.802 -0.0021 -2.510 2.5 Pass
0 3.85 -0.544 -0.0006 -2.510 2.5 Pass
10 3.85 -1.245 -0.0015 -2.5102.5 Pass
30 3.85 -1.202 -0.0014 -251t02.5 Pass
40 3.85 -0.343 -0.0004 -251t02.5 Pass
50 3.85 -1.087 -0.0013 -2.510 2.5 Pass
2.1.3 B26b_5MHz
Band: 26b / Bandwidth: 5MHz
. Frequency RB Allocation Temp. | Voltage Freq. Error Freq. vs. Rated (ppm) .
Modulation| " s,y Size | Offset | (°C) | (VDC) (H2) Result Limit Verdict
3.27 -2.031 -0.0025 -2.510 2.5 Pass
20 3.85 -1.960 -0.0024 -25102.5 Pass
4.43 -2.918 -0.0035 -251t02.5 Pass
-30 3.85 -2.589 -0.0031 -251t02.5 Pass
-20 3.85 -3.076 -0.0037 -25t02.5 Pass
826.5 25 0 -10 3.85 -1.488 -0.0018 -25t02.5 Pass
0 3.85 -1.717 -0.0021 -251t02.5 Pass
10 3.85 -2.360 -0.0029 -251t02.5 Pass
30 3.85 -0.844 -0.0010 -25102.5 Pass
40 3.85 -1.574 -0.0019 -25t02.5 Pass
50 3.85 -0.916 -0.0011 -25t02.5 Pass
3.27 -0.987 -0.0012 -251t02.5 Pass
20 3.85 -0.501 -0.0006 -251t02.5 Pass
4.43 -0.415 -0.0005 -25t02.5 Pass
-30 3.85 -0.401 -0.0005 -25t02.5 Pass
-20 3.85 -0.587 -0.0007 -25t02.5 Pass
QPSK 836.5 25 0 -10 3.85 0.329 0.0004 -2.510 2.5 Pass
0 3.85 -1.888 -0.0023 -2.510 2.5 Pass
10 3.85 -0.572 -0.0007 -25t02.5 Pass
30 3.85 -0.744 -0.0009 -25t02.5 Pass
40 3.85 0.100 0.0001 -25t02.5 Pass
50 3.85 -0.186 -0.0002 -2.510 2.5 Pass
3.27 0.529 0.0006 -2.510 2.5 Pass
20 3.85 -0.472 -0.0006 -251t02.5 Pass
4.43 -0.358 -0.0004 -25t02.5 Pass
-30 3.85 0.243 0.0003 -25t02.5 Pass
-20 3.85 0.401 0.0005 -2.510 2.5 Pass
846.5 25 0 -10 3.85 0.844 0.0010 -2.510 2.5 Pass
0 3.85 0.658 0.0008 -25t02.5 Pass
10 3.85 -0.815 -0.0010 -25t02.5 Pass
30 3.85 0.615 0.0007 -25t02.5 Pass
40 3.85 0.215 0.0003 -2.510 2.5 Pass
50 3.85 -0.072 -0.0001 -2.510 2.5 Pass
3.27 -1.917 -0.0023 -25t02.5 Pass
20 3.85 -2.375 -0.0029 -25t02.5 Pass
4.43 -1.917 -0.0023 -25t02.5 Pass
-30 3.85 -1.044 -0.0013 -2.510 2.5 Pass
-20 3.85 -0.973 -0.0012 -2.5102.5 Pass
16QAM 826.5 25 0 -10 3.85 -2.403 -0.0029 -25t02.5 Pass
0 3.85 -1.588 -0.0019 -25t02.5 Pass
10 3.85 0.157 0.0002 -2.510 2.5 Pass
30 3.85 -0.401 -0.0005 -2.510 2.5 Pass
40 3.85 -1.202 -0.0015 -2.5102.5 Pass
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Test Report No.: CTL2405163031-WF

50 3.85 -2.832 -0.0034 -25t02.5 Pass
3.27 -0.758 -0.0009 -25t02.5 Pass
20 3.85 -0.587 -0.0007 -25t02.5 Pass
4.43 -0.558 -0.0007 -251t02.5 Pass
-30 3.85 0.143 0.0002 -25t02.5 Pass
-20 3.85 -0.887 -0.0011 -25t02.5 Pass
836.5 25 0 -10 3.85 -1.216 -0.0015 -251t02.5 Pass
0 3.85 -0.458 -0.0005 -25t02.5 Pass
10 3.85 -1.845 -0.0022 -25t02.5 Pass
30 3.85 -0.758 -0.0009 -251t02.5 Pass
40 3.85 -0.629 -0.0008 -251t02.5 Pass
50 3.85 -0.043 -0.0001 -25t02.5 Pass
3.27 0.715 0.0008 -25t02.5 Pass
20 3.85 0.358 0.0004 -251t02.5 Pass
4.43 0.086 0.0001 -251t02.5 Pass
-30 3.85 0.157 0.0002 -251t02.5 Pass
-20 3.85 0.558 0.0007 -251t02.5 Pass
846.5 25 0 -10 3.85 0.501 0.0006 -251t02.5 Pass
0 3.85 0.701 0.0008 -251t02.5 Pass
10 3.85 0.672 0.0008 -251t02.5 Pass
30 3.85 0.587 0.0007 -251t02.5 Pass
40 3.85 -0.215 -0.0003 -251t02.5 Pass
50 3.85 -0.415 -0.0005 -251t02.5 Pass
2.1.4 B26b_10MHz
Band: 26b / Bandwidth: 10MHz
. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulation (MHz) Size Offset (°C) (VDC) (Hz) Result Limit Verdict
3.27 0.429 0.0005 -25t02.5 Pass
20 3.85 -1.044 -0.0013 -25t02.5 Pass
4.43 -1.030 -0.0012 -25t02.5 Pass
-30 3.85 -1.216 -0.0015 -251t02.5 Pass
-20 3.85 -1.044 -0.0013 -251t02.5 Pass
829 50 0 -10 3.85 -0.744 -0.0009 -251t02.5 Pass
0 3.85 -1.116 -0.0013 -251t02.5 Pass
10 3.85 -1.245 -0.0015 -25t02.5 Pass
30 3.85 -1.001 -0.0012 -251t02.5 Pass
40 3.85 -1.488 -0.0018 -251t02.5 Pass
50 3.85 -0.715 -0.0009 -25t02.5 Pass
3.27 -0.386 -0.0005 -25t02.5 Pass
20 3.85 -0.200 -0.0002 -251t02.5 Pass
QPSK 4.43 -1.044 -0.0012 -251t02.5 Pass
-30 3.85 0.143 0.0002 -251t02.5 Pass
-20 3.85 -0.486 -0.0006 -25t02.5 Pass
836.5 50 0 -10 3.85 0.215 0.0003 -251t02.5 Pass
0 3.85 -0.458 -0.0005 -25t02.5 Pass
10 3.85 0.615 0.0007 -25t02.5 Pass
30 3.85 -0.143 -0.0002 -25t02.5 Pass
40 3.85 -0.515 -0.0006 -251t02.5 Pass
50 3.85 -1.302 -0.0016 -251t02.5 Pass
3.27 -0.257 -0.0003 -25t02.5 Pass
20 3.85 -1.445 -0.0017 -25t02.5 Pass
844 50 0 4.43 -0.858 -0.0010 -251t02.5 Pass
-30 3.85 -1.230 -0.0015 -25t02.5 Pass
-20 3.85 -0.558 -0.0007 -251t02.5 Pass
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-10 3.85 -1.373 -0.0016 -25t02.5 Pass
0 3.85 -0.658 -0.0008 -251t02.5 Pass
10 3.85 -1.245 -0.0015 -251t02.5 Pass
30 3.85 -0.801 -0.0009 -2.5t02.5 Pass
40 3.85 -0.386 -0.0005 -25t02.5 Pass
50 3.85 -0.529 -0.0006 -25t02.5 Pass
3.27 -0.515 -0.0006 -251t02.5 Pass
20 3.85 -0.873 -0.0011 -251t02.5 Pass
4.43 -0.057 -0.0001 -2.5t02.5 Pass
-30 3.85 -0.701 -0.0008 -25t02.5 Pass
-20 3.85 -1.073 -0.0013 -25t02.5 Pass
829 50 0 -10 3.85 -0.701 -0.0008 -251t02.5 Pass
0 3.85 0.014 0.0000 -251t02.5 Pass
10 3.85 -1.173 -0.0014 -2.5t02.5 Pass
30 3.85 -1.459 -0.0018 -25t02.5 Pass
40 3.85 -0.257 -0.0003 -25t02.5 Pass
50 3.85 -0.043 -0.0001 -251t02.5 Pass
3.27 -0.401 -0.0005 -25t02.5 Pass
20 3.85 -0.958 -0.0011 -251t02.5 Pass
4.43 -0.272 -0.0003 -25t02.5 Pass
-30 3.85 0.057 0.0001 -25t02.5 Pass
-20 3.85 -0.129 -0.0002 -251t02.5 Pass
16QAM 836.5 50 0 -10 3.85 -0.057 -0.0001 -251t02.5 Pass
0 3.85 -0.615 -0.0007 -25t02.5 Pass
10 3.85 -0.973 -0.0012 -25t02.5 Pass
30 3.85 -0.958 -0.0011 -25t02.5 Pass
40 3.85 -0.801 -0.0010 -251t02.5 Pass
50 3.85 -0.343 -0.0004 -251t02.5 Pass
3.27 -1.359 -0.0016 -25t02.5 Pass
20 3.85 -0.029 0.0000 -25t02.5 Pass
4.43 0.143 0.0002 -25t02.5 Pass
-30 3.85 0.272 0.0003 -251t02.5 Pass
-20 3.85 -0.029 0.0000 -25t02.5 Pass
844 50 0 -10 3.85 1.159 0.0014 -25t02.5 Pass
0 3.85 -0.143 -0.0002 -25t02.5 Pass
10 3.85 0.172 0.0002 -25t02.5 Pass
30 3.85 0.172 0.0002 -251t02.5 Pass
40 3.85 0.172 0.0002 -251t02.5 Pass
50 3.85 0.701 0.0008 251025 Pass
2.1.5B26b_15MHz
Band: 26b / Bandwidth: 15MHz
. Frequenc RB Allocation Temp. | Voltage Freq. Error Freq. vs. Rated (ppm) .
Modulation (lsle) Y Size | offsel ("(:;O (VD(% ?Hz) Result Limit Verdict
3.27 -0.787 -0.0009 -25t02.5 Pass
20 3.85 -0.844 -0.0010 -251t02.5 Pass
4.43 -1.016 -0.0012 -2.5102.5 Pass
-30 3.85 -1.273 -0.0015 -251t02.5 Pass
-20 3.85 -0.615 -0.0007 -25t02.5 Pass
QPSK 831.5 75 0 -10 3.85 -0.787 -0.0009 -25t02.5 Pass
0 3.85 -1.001 -0.0012 -251t02.5 Pass
10 3.85 -0.486 -0.0006 -25t02.5 Pass
30 3.85 -1.202 -0.0014 -25t02.5 Pass
40 3.85 -0.873 -0.0010 -25t02.5 Pass
50 3.85 -0.687 -0.0008 -2.5t02.5 Pass
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FCCID: 2BCUE-P8GLOBAL

3.27 -0.672 -0.0008 -2.51t0 2.5 Pass

20 3.85 -1.588 -0.0019 -25t02.5 Pass
4.43 -0.930 -0.0011 -25t02.5 Pass

-30 3.85 -0.515 -0.0006 -25t02.5 Pass
-20 3.85 -1.416 -0.0017 -2.5t02.5 Pass
836.5 75 0 -10 3.85 -1.159 -0.0014 -2.51t0 2.5 Pass
0 3.85 -0.715 -0.0009 -25t02.5 Pass
10 3.85 -0.157 -0.0002 -25t02.5 Pass
30 3.85 -1.574 -0.0019 -25t02.5 Pass
40 3.85 -0.544 -0.0007 -2.51t02.5 Pass
50 3.85 -1.831 -0.0022 -2.51t0 2.5 Pass
3.27 -0.715 -0.0008 -25t02.5 Pass

20 3.85 -2.117 -0.0025 -25t02.5 Pass
4.43 -2.003 -0.0024 -25t02.5 Pass

-30 3.85 -1.731 -0.0021 -2.51t0 2.5 Pass
-20 3.85 -1.917 -0.0023 -2.51t0 2.5 Pass
841.5 75 0 -10 3.85 -2.160 -0.0026 -2.51t02.5 Pass
0 3.85 -1.488 -0.0018 -2.51t02.5 Pass
10 3.85 -1.574 -0.0019 -2.51t02.5 Pass
30 3.85 -1.802 -0.0021 -2.51t0 2.5 Pass
40 3.85 -1.488 -0.0018 -2.51t0 2.5 Pass
50 3.85 -1.459 -0.0017 -2.51t02.5 Pass
3.27 -0.544 -0.0007 -2.5t02.5 Pass

20 3.85 -0.114 -0.0001 -2.51t0 2.5 Pass
4.43 -0.558 -0.0007 -2.51t0 2.5 Pass

-30 3.85 -1.159 -0.0014 -2.51t0 2.5 Pass
-20 3.85 -0.386 -0.0005 -2.51t02.5 Pass
831.5 75 0 -10 3.85 -1.130 -0.0014 -2.51t02.5 Pass
0 3.85 0.315 0.0004 -2.51t0 2.5 Pass
10 3.85 -0.472 -0.0006 -2.51t0 2.5 Pass
30 3.85 -0.100 -0.0001 -2.51t0 2.5 Pass
40 3.85 -0.973 -0.0012 -2.51t02.5 Pass
50 3.85 0.901 0.0011 -2.51t02.5 Pass
3.27 -1.101 -0.0013 -2.51t0 2.5 Pass

20 3.85 -0.830 -0.0010 -2.51t0 2.5 Pass
4.43 -0.229 -0.0003 -2.51t0 2.5 Pass

-30 3.85 -0.558 -0.0007 -2.51t0 2.5 Pass
-20 3.85 -1.159 -0.0014 -2.51t0 2.5 Pass
16QAM 836.5 75 0 -10 3.85 -1.903 -0.0023 -2.51t0 2.5 Pass
0 3.85 0.386 0.0005 -2.51t0 2.5 Pass
10 3.85 -1.373 -0.0016 -2.51t0 2.5 Pass
30 3.85 -1.016 -0.0012 -2.51t02.5 Pass
40 3.85 0.000 0.0000 -2.51t02.5 Pass
50 3.85 -0.486 -0.0006 -2.51t0 2.5 Pass
3.27 -1.860 -0.0022 -2.51t0 2.5 Pass

20 3.85 -0.701 -0.0008 -2.51t02.5 Pass
4.43 -1.016 -0.0012 -2.5t02.5 Pass

-30 3.85 -1.545 -0.0018 -25t02.5 Pass
-20 3.85 -0.901 -0.0011 -2.51t0 2.5 Pass
841.5 75 0 -10 3.85 -1.416 -0.0017 -2.51t0 2.5 Pass
0 3.85 -1.245 -0.0015 -2.5t02.5 Pass
10 3.85 -2.904 -0.0035 -2.51t02.5 Pass
30 3.85 -2.203 -0.0026 -2.51t0 2.5 Pass
40 3.85 -1.717 -0.0020 -2.51t0 2.5 Pass
50 3.85 -2.189 -0.0026 -2.51t0 2.5 Pass
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3. Modulation Characteristics

3.1 Test Result

3.1.1 B26b_1.4MHz

Test Report No.: CTL2405163031-WF

Band: 26b / Bandwidth: 1.4MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MHz) Size Offset Result | Limit wlict
QPSK 836.5 6 0 Refer To Test Graph Pass
16QAM 836.5 6 0 Refer To Test Graph Pass
3.1.2 B26b_3MHz
Band: 26b / Bandwidth: 3MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MHz) Size Offset Result | Limit Verdict
QPSK 836.5 15 0 Refer To Test Graph Pass
16QAM 836.5 15 0 Refer To Test Graph Pass
3.1.3 B26b_5MHz
Band: 26b / Bandwidth: 5MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MH2) Size Offset Result | Limit Verdict
QPSK 836.5 25 0 Refer To Test Graph Pass
16QAM 836.5 25 0 Refer To Test Graph Pass
3.1.4 B26b_10MHz
Band: 26b / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MHz) Size Offset Result | Limit Gt
QPSK 836.5 50 0 Refer To Test Graph Pass
16QAM 836.5 50 0 Refer To Test Graph Pass
3.1.5 B26b_15MHz
Band: 26b / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MH2) Size Offset Result [ Limit Verdict
QPSK 836.5 75 0 Refer To Test Graph Pass
16QAM 836.5 75 0 Refer To Test Graph Pass

Page 15/ 106




Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

3.2 Test Graph

3.2.1 B26b_1.4MHz

Test Report No.: CTL2405163031-WF
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3.2.2 B26b_3MHz
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3.2.3 B26b_5MHz
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3.2.4 B26b_10MHz
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3.2.5 B26b_15MHz
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4.99% & 26dB Bandwidth

4.1 Test Result

4.1.1 Band26b_OBW

Test Report No.: CTL2405163031-WF

Band: 26b / NTNV
. . Frequency RB Allocation 99% Occupied Bandwidth (MHz) .
Bandwidth (MHz) |Modulation (MH2) Size Offset Result Limit Verdict
824.7 6 0 1.112 / Pass
QPSK 836.5 6 0 1.112 / Pass
14 848.3 6 0 1.121 / Pass
' 824.7 6 0 1.114 / Pass
16QAM 836.5 6 0 1.113 / Pass
848.3 6 0 1.114 / Pass
825.5 15 0 2.743 / Pass
QPSK 836.5 15 0 2.753 / Pass
3 847.5 15 0 2.745 / Pass
825.5 15 0 2.741 / Pass
16QAM 836.5 15 0 2.740 / Pass
847.5 15 0 2.738 / Pass
826.5 25 0 4.557 / Pass
QPSK 836.5 25 0 4.548 / Pass
5 846.5 25 0 4.567 / Pass
826.5 25 0 4.548 / Pass
16QAM 836.5 25 0 4.572 / Pass
846.5 25 0 4.567 / Pass
829 50 0 9.056 / Pass
QPSK 836.5 50 0 9.043 / Pass
10 844 50 0 8.992 / Pass
829 50 0 9.042 / Pass
16QAM 836.5 50 0 9.032 / Pass
844 50 0 9.014 / Pass
831.5 75 0 13.560 / Pass
QPSK 836.5 75 0 13.569 / Pass
15 841.5 75 0 13.513 / Pass
831.5 75 0 13.578 / Pass
16QAM 836.5 75 0 13.571 / Pass
841.5 75 0 13.538 / Pass
4.1.2 Band26b_XDB
Band: 26b / NTNV
. . Frequency RB Allocation 26dB Bandwidth (MHz) .
Bandwidth (MHz) |Modulation (MH2) Size Offset Result Limit Verdict
824.7 6 0 1.313 / Pass
QPSK 836.5 6 0 1.314 / Pass
14 848.3 6 0 1.319 / Pass
' 824.7 6 0 1.323 / Pass
16QAM 836.5 6 0 1.302 / Pass
848.3 6 0 1.324 / Pass
3 QPSK 825.5 15 0 3.051 / Pass
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836.5 15 0 3.032 / Pass

847.5 15 0 3.036 / Pass

825.5 15 0 3.049 / Pass

16QAM 836.5 15 0 3.060 / Pass

847.5 15 0 3.057 / Pass

826.5 25 0 5.059 / Pass

QPSK 836.5 25 0 5.058 / Pass

5 846.5 25 0 5.054 / Pass
826.5 25 0 5.079 / Pass

16QAM 836.5 25 0 5.099 / Pass

846.5 25 0 5.058 / Pass

829 50 0 9.991 / Pass

QPSK 836.5 50 0 10.063 / Pass

10 844 50 0 10.000 / Pass
829 50 0 10.083 / Pass

16QAM 836.5 50 0 10.078 / Pass

844 50 0 9.971 / Pass

831.5 75 0 14.839 / Pass

QPSK 836.5 75 0 15.137 / Pass

15 841.5 75 0 14.850 / Pass
831.5 75 0 14.977 / Pass

16QAM 836.5 75 0 15.075 / Pass

841.5 75 0 14.909 / Pass
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FCCID: 2BCUE-P8GLOBAL

4.2 Test Graph
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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Ant: Ant1

CENT: 836.5 MHz
Span: 9 MHz

RBW: 91 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1.07 ms
Sweep: Continue

99% OBW=2.740 MHz
Maker:
1.835.137 MHz

12.55 dBm
2.837.877 MHz

10.96 dBm

Level (dBm)

H | —— Trace
832.0 841.0
Frequency (MHz)

Band26b_3MHz_16QAM _HCH_847.5MHz_RB_15 0 NTNV

Ant: Ant1

CENT: 847.5 MHz
Span: 9 MHz

RBW: 91 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1.07 ms
Sweep: Continue

99% OBW=2.738 MHz
Maker:

— 1. 846.136 MHz
= 10.82 dBm
o 2. 848 874 MHz
5 10.50 dBm
=

©

>

kY

—

! | —— Trace
=70 T T T T T T T T T
843.0 852.0

Frequency (MHz)

Page 28/ 106



Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_QPSK_HCH_846.5MHz_RB 25 0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_16QAM_MCH_836.5MHz_RB_25 0_NTNV
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Band26b_10MHz_16QAM_MCH_836.5MHz_RB_50_0_NTNV
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4.2.2 Band26b_XDB
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_3MHz_QPSK_HCH_847.5MHz_RB_15 0 _NTNV

Ant: Ant1

CENT: 847.5 MHz
Span: 9 MHz

RBW: 91 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1.07 ms
Sweep: Continue

-26dB BW:3.036MHz
Maker:
1.845.984 MHz

. -10 4 |
(3 I -8.27 dBm
m ! 2.847.878 MHz
5 | 17.73 dBm
Z 5 I 3. 849,020 MHz
—_ | -8.27 dBm
[ i
> !
& !
— 30 4 i
-40 i
_50 N A A A E i B j .....................................................
%04 b .- QZ-H H - P
‘ — Trace
=70 T T T T T T T T
843.0 852.0
Frequency (MHz)
Band26b_3MHz 16QAM_LCH 825.5MHz_RB 15 0 NTNV
£y ! Ant: Ant1
| CENT: 825.5 MHz
| Span: 9 MHz
| RBW: 91 kHz
20 1 i VBW: 300 kHz
| Detector: Peak
i TraceType: MAX Hold
| SweepPoint: 1001
10 i SweepTime: 1.07 ms
! Sweep: Continue
0+ f
-26dB BW:3.049MHz
| Maker:
— 10 1 T 1. 823 995 MHz
£ i -8.70 dBm
m ! 2.824.681 MHz
o | 17.30 dBm
~ -20 4 a 3. 827.044 MHz
— : -8.70 dBm
o i
> !
] !
— 30 4 i
_50 B . sl B A —SE At i i A Al L L j;. ........................................
%04 b N N
‘ —— Trace
=70 T T T T T T T T T
821.0 830.0

Frequency (MHz)

Page 42/ 106




Annex for LTE Band 26

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_5MHz_QPSK_HCH_846.5MHz_RB 25 0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_5MHz_16QAM_MCH_836.5MHz_RB_25 0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_10MHz_QPSK_LCH_829MHz_RB_50_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_15MHz_QPSK LCH_831.5MHz_RB_75 0_NTNV

Ant: Ant1

CENT: 831.5 MHz
Span: 45 MHz

RBW: 470 kHz

VBW: 1.5 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-26dB BW:14 839MHz
Maker:
1.824.125 MHz

— -10 1 3
(3 I -8.01 dBm
m ! 2.828.755 MHz
5 | 17.99 dBm
Z 5 I 3.838.964 MHz
— | -8.01 dBm
o i
> |
& !
— 30 4 i
-50 1
%04 b L kR  HHI-P
‘ —— Trace
=70 T T T T T T T T
809.0 854.0
Frequency (MHz)
Band26b_15MHz_QPSK_MCH_836.5MHz_RB_75 0 NTNV
= ! Ant: Ant1
| CENT: 836.5 MHz
| Span: 45 MH.
| RBW: 470 kHz
20 A i VBW: 1.5 MHz
| Detector: Peak
i TraceType: MAX Hold
| SweepPoint: 1001
10 i SweepTime: 1 ms
! Sweep: Continue
0+ f
-26dB BW:15.137TMHz
| Maker:
101 I 1.828.939 MHz
£ i -8.49 dBm
m ! 2. 834.565 MHz
=] i i | 17.51 dBm
S o 0d 3.844.076 MHz
—_ | -8.49 dBm
o i
> |
& !
— 30 4 i
-50 1
604 b N N
‘ —— Trace
=70 T T T T T T T T T
814.0 859.0

Frequency (MHz)

Page 50/ 106




Annex for LTE Band 26

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

5. Peak-Average Ratio

5.1 Test Result

5.1.1 B26b_1.4MHz

Test Report No.: CTL2405163031-WF

Band: 26b / Bandwidth: 1.4MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
Modulation (MHZz) Size Offset Result Limit Verdict
824.7 6 0 5.70 <=13 Pass
QPSK 836.5 6 0 5.72 <=13 Pass
848.3 6 0 5.67 <=13 Pass
824.7 6 0 6.61 <=13 Pass
16QAM 836.5 6 0 6.63 <=13 Pass
848.3 6 0 6.50 <=13 Pass
5.1.2 B26b_3MHz
Band: 26b / Bandwidth: 3MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
piSGulation (MHz) Size Offset Result Limit Verdict
825.5 15 0 5.76 <=13 Pass
QPSK 836.5 15 0 5.72 <=13 Pass
847.5 15 0 5.64 <=13 Pass
825.5 15 0 6.60 <=13 Pass
16QAM 836.5 15 0 6.62 <=13 Pass
847.5 15 0 6.52 <=13 Pass
5.1.3 B26b_5MHz
Band: 26b / Bandwidth: 5MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
Modulation (MHz) Size Offset Result Limit prerdict
826.5 25 0 5.66 <=13 Pass
QPSK 836.5 25 0 5.57 <=13 Pass
846.5 25 0 5.48 <=13 Pass
826.5 25 0 6.45 <=13 Pass
16QAM 836.5 25 0 6.39 <=13 Pass
846.5 25 0 6.32 <=13 Pass
5.1.4 B26b_10MHz
Band: 26b / Bandwidth: 10MHz / NTNV
: Frequency RB Allocation Peak-Average Ratio (dB) .
Mgy =on (MHz) Size Offset Result Limit Verdict
829 50 0 5.51 <=13 Pass
QPSK 836.5 50 0 5.57 <=13 Pass
844 50 0 5.42 <=13 Pass
829 50 0 6.34 <=13 Pass
16QAM 836.5 50 0 6.39 <=13 Pass
844 50 0 6.29 <=13 Pass
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FCCID: 2BCUE-P8GLOBAL

5.1.5B26b_15MHz

Test Report No.: CTL2405163031-WF

Band: 26b / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) "
Modulation (MHZ) Size Offset Result Limit Verdict

831.5 75 0 5.63 <=13 Pass

QPSK 836.5 75 0 5.71 <=13 Pass
841.5 75 0 5.55 <=13 Pass

831.5 75 0 6.38 <=13 Pass

16QAM 836.5 75 0 6.42 <=13 Pass
841.5 75 0 6.36 <=13 Pass
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FCCID: 2BCUE-P8GLOBAL

5.2 Test Graph
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FCCID: 2BCUE-P8GLOBAL

Band26b_1.4MHz_QPSK_HCH_848.3MHz RB_6_0_NTNV
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0.1 % 4 Crest: 6.26dB

10.0 %: 2.76dB
1.0 %: 4.90dB

0.1 %: 5 67dB
0.01 %: 5.99dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB

Band26b_1.4MHz_16QAM_LCH_824.7MHz_RB_6_0_NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 824.700MHz
Power:

Avg:20.561dBm
Peak: 28.16dBm
0.1 % 4 Crest: 7.65dB

10.0 %: 3.10dB
1.0 %: 5.48dB

0.1 %: 6.61dB
0.01 %: 7.20dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_1.4MHz_16QAM_MCH_836.5MHz_RB_6 0 _NTNV

100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 836.500MHz
Power:
Avg:20.68dBm
Peak: 28.26dBm
0.1 % 4 Crest: 7.58dB
10.0 %: 3.10dB
1.0 %: 5.55dB
0.1 %: 6.63dB
0.01 %: 7.10dB
0.01 % A
0.001 %
0.0001 %
0.0dB 20.0dB
Band26b_1.4MHz_16QAM_HCH_848.3MHz_RB_6_0_NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 848.300MHz
Power:
Avg:20.45dBm
Peak: 28.10dBm
0.1 % 4 Crest: 7.65dB
10.0 %: 3.08dB
1.0 %: 5.43dB
0.1 %: 6.50dB
0.01 %: 7.05dB
0.01 % A
0.001 %
0.0001 %
0.0dB 20.0dB
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5.2.2 B26b_3MHz

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz_QPSK_LCH_825.5MHz_RB_15_0_NTNV

100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 825.500MHz
Power
Avg:21.62dBm
Peak: 28.71dBm
0.1% 4 Crest: 7.09dB
10.0 %: 2.63dB
1.0 %: 4.82dB
0.1 %: 5.76dB
0.01 %: 6.24dB
0.01 % A
0.001 % A
0.0001 %
i i i i i v i v
0.0dB 20.0dB
Band26b_3MHz_QPSK_MCH_836.5MHz_RB_15 0 _NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 836.500MHz
Power
Avg:21.65dBm
Peak: 28.44dBm
0.1% 4 Crest: 6.79dB
10.0 %: 2.58dB
1.0 %: 4.79dB
0.1 %: 5.72dB
0.01 %: 6.24dB
0.01 % A
0.001 % A
0.0001 %
i i i i i v i
0.0dB 20.0dB
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz_QPSK_HCH_847.5MHz_RB_15 0 _NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 847 .500MHz
Power:
Avg:21.70dBm
Peak: 28.42dBm
0.1 % 4 Crest: 6.72dB

10.0 %: 2.59dB
1.0 %: 4.72dB

0.1 %: 5.64dB
0.01 %: 6.18dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB

Band26b_3MHz_16QAM LCH_825.5MHz_RB_15 0 NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 825.500MHz
Power:

Avg:20.46dBm
Peak: 28.24dBm
0.1 % 4 Crest: 7.78dB

10.0 %: 3.02dB
1.0 %: 5.41dB
0.1 %: 6.60dB

0.01 %: 7.17dB
0.01 % A
0.001 %
0.0001 %
0.0dB 20.0dB
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_3MHz_16QAM_MCH_836.5MHz_RB_15_0_NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 836.500MHz
Power:
Avg:20.72dBm
Peak: 28.58dBm
0.1 % 4 Crest: 7.86dB

10.0 %: 3.00dB
1.0 %: 5.41dB

0.1 %: 6.62dB
0.01 %: 7.15dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB

Band26b_3MHz_16QAM _HCH_847.5MHz_RB_15 0 NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 847 .500MHz
Power:

Avg:20.54dBm
Peak: 28.29dBm
0.1 % 4 Crest: 7.75dB

10.0 %: 3.00dB
1.0 %: 5.40dB

0.1 %: 6.52dB
0.01 %: 7.09dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB
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FCCID: 2BCUE-P8GLOBAL

5.2.3 B26b_5MHz

Test Report No.: CTL2405163031-WF

Band26b_5MHz_QPSK_LCH_826.5MHz_RB_25_0_NTNV

100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 826.500MHz
Power
Avg:21.62dBm
Peak: 28.30dBm
0.1% 4 Crest: 6.68dB
10.0 %: 2.48dB
1.0 %: 4.70dB
0.1 %: 5.66dB
0.01 %: 6.15dB
0.01 % A
0.001 % A
0.0001 %
i
0.0dB 20.0dB
Band26b_5MHz_QPSK_MCH_836.5MHz_RB_25 0 _NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 836.500MHz
Power
Avg:21.61dBm
Peak: 28.83dBm
0.1% 4 Crest: 7.22dB
10.0 %: 2.45dB
1.0 %: 4.64dB
0.1 %: 5.57dB
0.01 %: 6.03dB
0.01 % A
0.001 % A
0.0001 %
0.0dB 20.0dB
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Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_5MHz_QPSK_HCH_846.5MHz_RB_25 0 _NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 846.500MHz
Power:
Avg:21.69dBm
Peak: 28.18dBm
0.1 % 4 Crest: 6.49dB

10.0 %: 2.44dB
1.0 %: 4.59dB

0.1 %: 5 48dB
0.01 %: 5.97dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB

Band26b_5MHz_16QAM _LCH_826.5MHz_RB_25 0 NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 826.500MHz
Power:

Avg:20.62dBm
Peak: 28.42dBm
0.1 % 4 Crest: 7.80dB

10.0 %: 2.93dB
1.0 %: 5.28dB

0.1 %: 6.45dB
0.01 %: 7.02dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band26b_5MHz_16QAM_MCH_836.5MHz_RB_25_0_NTNV

100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 836.500MHz
Power:
Avg:20.64dBm
Peak: 28.16dBm
0.1 % 4 Crest: 7.52dB
10.0 %: 2.90dB
1.0 %: 5.27dB
0.1 %: 6.39dB
0.01 %: 6.99dB
0.01 % A
0.001 %
0.0001 %
0.0dB 20.0dB
Band26b_5MHz_16QAM_HCH_846.5MHz_RB_25_0_NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 5.00MHz
Freq.: 846.500MHz
ower:
Avg:20.64dBm
Peak: 28.14dBm
0.1 % 4 Crest: 7.50dB
10.0 %: 2.91dB
1.0 %: 5.23dB
0.1 %: 6.32dB
0.01 %: 6.89dB
0.01 % A
0.001 %
0.0001 %
0.0dB 20.0dB
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FCCID: 2BCUE-P8GLOBAL

5.2.4 B26b_10MHz

Test Report No.: CTL2405163031-WF

Band26b_10MHz_QPSK_LCH_829MHz_RB_50_0_NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 10.00MHz
Freq.: 829.000MHz
Power
Avg:21.62dBm
Peak: 28.68dBm
0.1% 4 Crest: 7.06dB
10.0 %: 2.39dB
1.0 %: 4.53dB
0.1 %: 5.51dB
0.01 %: 6.24dB
0.01 % A
0.001 % A
0.0001 %
0.0dB 20.0dB
Band26b_10MHz_QPSK_MCH_836.5MHz_RB_50 0 _NTNV
100.0 %
10.0 % 4
1.0% 4
Samples: 10.0M
RBW: 10.00MHz
Freq.: 836.500MHz
Power
Avg:21.72dBm
Peak: 28.93dBm
0.1% 4 Crest: 7.21dB
10.0 %: 2.39dB
1.0 %: 4.57dB
0.1 %: 5.57dB
0.01 %: 6.29dB
0.01 % A
0.001 % A
0.0001 %
0.0dB 20.0dB

Page 64/ 106




Annex for LTE Band 26 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band26b_10MHz_QPSK_HCH_844MHz_RB_50 0_NTNV

100.0 %

10.0 %

1.0% 4
Samples: 10.0M
RBW: 10.00MHz
Freq.: 844.000MHz
Power:
Avg:21.74dBm
Peak: 28.64dBm
0.1 % 4 Crest: 6.90dB

10.0 %: 2.36dB
1.0 %: 4.47dB

0.1 %: 5.42dB
0.01 %: 6.09dB

0.01 % A

0.001 % 4

0.0001 %
0.0dB 20.0dB

Band26b_10MHz_16QAM_LCH_829MHz_RB_50 0 NTNV

100.0 %

10.0 % o

1.0% 4
Samples: 10.0M
RBW: 10.00MHz
Freq.: 829.000MHz
Power:

Avg:20.61dBm
Peak: 28.30dBm
0.1 % 4 Crest: 7.69dB

10.0 %: 2.95dB
1.0 %: 5.22dB
0.1 %: 6.34dB

0.01 %: 7.12dB
0.01 % A
0.001 %
0.0001 %
0.0dB 20.0dB
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